
ASSEMBLY INSTRUCTION 

-

. . .. . . . . . .. . ,.. ",..f 
� 

�v 
Part list 

Hardware list 

No. Parts D escription QTY No. Parts D escription 

A [J Headboard 1 
1 -- Hang Boll 

[J 
2 fl Crescent Spacer 

B Footboard 1 

3 0 Spring Washer 5/16" 

' Back panel of Drawer box 2 
4 (1' Ut 5/16" 

H � Side panel of Drawer box 4 5 /' Wrench 

K <> Bottom panel of Drawer box 2 
6 -- Bolt 5/16"• 1 1/2" 

J 0 
Foot 4 

7 @ Flat Washer 

8 7 Allen Wrench (5/16") 

 Hardware package 
9 4> Wheel 

10 -- Bolt 1/4"•1" 

= Bed Rail 2 

II - Wood Screw #8•)" 

D t;:;::.• ·.·.• ··IJ Backboard I 
12 - Wood Screw #8*3/4" 

E 
-- Bed Slats 10 13 a. L metal bracket -

F � 
Upholstered Front panel 

2 of Drawer box 

M ' 
Stop Rail behind the I 

Drawer box 

Qn 

8 

8 

4 

8 

1 

4 

4 

I 

8 

18 

20 

36 

2 










